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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations Part 15 Subpart C

Applicant . Partner Tech Corp.

Address 10FL, 233-2, Baogiao Road, Xindian,
New Taipei City, Taiwan

Equipment : Handheld Terminal

Model No. : MF-2351

FCCID . NDPMF2351

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Mar. 20, 2013 at Cerpass Technology Corp.

Approval by : Test Engineer:
| ~ J I y - R
_=i 'lll | i - L F L F I e -
Hill Chen Tom Tai
EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule . Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass
15.247(a)(1) . Channel Carrier Frequencies Separation Pass
15.247(a)(1) . 20dB Bandwidth Measurement Pass
15.247(a)(1) . Dwell Time Pass
15.247(b) . Number of Hopping Channels Pass
15.247(b) . Peak Output Power Measurement Data Pass
15.247(d) . Band Edges Measurement Data Pass
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 60f 68

FCCID

: NDPMF2351



0.

CERPASS TECHNOLOGY CORP. Report No.: TEFB1203240

2. Test Configuration of Equipment under Test

2.1 Feature of EqQuipment under Test

Basic configuration

Processor T1 Cortex A8 AM3715, 1GHz

Operating WinCe6.0

Memory DDR2, 2GB(256M), NAND Flash, 4GB(512M)

Flash 3.5inch 240 x 320 Pixels / 262000 Color

Display Support touch and stylus input

Key Alpha & numeric Keys (Total 20 Hardware keys)

Magnetic Card Triple Track (track 1, 2 & 3)

IC Card Reader EMV/PBOC2.0 L1&L 2; ISO 7816

SAM Card 2

Expansion Card Mini SD Card Slot

USB 1 USB (OTG)

RS232 1 RS232

Printer High Speed, High resolution, thermal printer (Dimension 30mm, Width
58mm)

Audio speaker (mono) x 1, microphone x 1

Vibration Support

Battery Rechargeable Battery: DC7.4V/2000mAh

Power Adapter: Output Voltage DC 9V/3A,
Input Voltage 100~240V, 50/60Hz

1. ADAPTER \ ATS030-A090
2.ULLPOWER \ CGSW-0903000

Power

Communication

interface(buitt-iny | - >0t

Secure Processor MAXQ1850

Performance Operating System VOS

Physical Dimension (mm): 208(L) x 85.5(W) x 53(D) mm

Specification Weight: 500g

Optional Configuration

Communication WCDMA, Bluetooth V2.1+EDR, WIFI 802.11b/g, GPS, GPRS

Camera 3.1M Pixel

Contactless reader | ISO 14443 A/B/NFC, Contactless EMV

Bar Code 1D or 2D

Scanner Fingerprint

o
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2.2 Carrier Frequency of Channels

Channel Fr?&%ezr;cy Channel Fr?&l:_g;cy Channel Frt(el\(}lL;'le;cy Channel Frt(e&L;'le;cy
00 2402 20 2422 40 2442 60 2462
01 2403 21 2423 41 2443 61 2463
02 2404 22 2424 42 2444 62 2464
03 2405 23 2425 43 2445 63 2465
04 2406 24 2426 44 2446 64 2466
05 2407 25 2427 45 2447 65 2467
06 2408 26 2428 46 2448 66 2468
07 2409 27 2429 47 2449 67 2469
08 2410 28 2430 48 2450 68 2470
09 2411 29 2431 49 2451 69 2471
10 2412 30 2432 50 2452 70 2472
11 2413 31 2433 51 2453 71 2473
12 2414 32 2434 52 2454 72 2474
13 2415 33 2435 53 2455 73 2475
14 2416 34 2436 54 2456 74 2476
15 2417 35 2437 55 2457 75 2477
16 2418 36 2438 56 2458 76 2478
17 2419 37 2439 57 2459 77 2479
18 2420 38 2440 58 2460 78 2480
19 2421 39 2441 59 2461 -—- -

2.3 Test Mode & Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4
b. The complete test system included EUT for the RF test.

c. An executive program, “TICON” under WIN CE was executed to transmit and receive

data through Bluetooth.

d. The following test mode was performed for conduction and radiation test:
e GFSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
¢ 8DPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

2.4 Description of Test System

The EUT was tested alone. No support devices is needed for testing.

Cerpass Technology Corp. Issued Date
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No0.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number:

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number:

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Frequency Range

Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 24800MHz

The test distance of radiated emission from antenna to EUT
is3 M.

Laboratory Accreditation : C)

Trstimg Laburaior

1439

Test Distance:

2.6 Measurement Uncertainty

Measurement Item Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL 3.25dB
) . 30 MHz ~ 1,000 MHz Vertical / Horizontal | 3.93 dB
Radiated Emission . .
1,000 MHz ~ 18,000 MHz | Vertical / Horizontal | 5.18dB
6 dB Bandwidth 7500 Hz
Maximum Peak Output Power | --- 1.4dB
100kHz Bandwidth of 29 dB
Frequency Band Edges )
Power Spectral Density 2.2dB
o
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
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3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna type: PCB Antenna
Antenna Gain: 2 dBi

Cerpass Technology Corp. Issued Date : Apr. 18, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 68
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2009 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

o

least 80 centimeters from any other grounded conducting surface.

=

2 o

All the support units are connecting to the other LISN.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
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4.3 Typical Test Setup

80cm

LISN

4.4 Measurement equipment

LISN

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date.

Test Receiver R&S ESCI 100367 2012/06/18 2013/06/17

LISN R&S ENV216 101040 2013/03/04 2014/03/03

LISN R&S ENV216 101041 2013/03/04 2014/03/03
Test Site ATL TEO5 TEO5 N.C.R.

Cerpass Technology Corp. Issued Date : Apr. 18, 2013
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FCCID : NDPMF2351



2

i

CERPASS TECHNOLOGY CORP. Report No.: TEFB1203240
4.5 Test Result and Data
Power ;| AC 120V Pol/Phase .| LINE
Test Mode ;| GFSK CHO Temperature | 26 °C
Test Date 1| Mar. 20, 2013 Humidity 1| 60 %
80.0 dBuv
Limnit1: —_—
Limit2:
70
60 %\
50 Sf X
40
30
20
10
0.0
0.150 05 (MHz) 5 30.000
No. | Frequency QP AVG Correction QP NG Qp AVG Qp AG Remark
reading | reading factor result result limit limit margin | margin
{MHz) (dBuV) | (dBuV) (dB) (dBuV) | (dBuV) | (dBuV) | (dBuV) | (dB) (dB)
1 0.1560 44.28 2522 9.72 54.00 34.94 65.16 5516 -11.16 -20.22 Pass
2 0.1900 40.60 21.16 972 50.32 30.88 64.04 b4.04 -13.72 | -23.16 Pass
3 0.2140 73z 18.12 972 47.04 2784 63.056 £3.05 -16.01 -2521 Pass
4 0.2380 47 14 50 972 4389 2422 6217 5217 -18.28 -27.95 Pass
5 0.2520 30.20 13.11 9.72 39.92 22.83 81.37 51.37 -21.45 -28.54 Pass
6 0.5700 29.00 18.15 9.71 38.71 27.85 56.00 46.00 -17.29 | -18.14 Pass
Note: Level = Reading + Factor
Margin = Level — Limit
®
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Power AC 120V Pol/Phase NEUTRAL
Test Mode GFSK CHO Temperature 26 °C
Test Date Mar. 20, 2013 Humidity 60 %
800 dBuv
Limitl: -
Limit2-
70
_ \
cz' B
50 r 15
10 i
30
20
10
0.0
0.150 05 {MHz) 5 30.000
No. | Frequency Qp AG Correction Qp NG Qap AG Qp NG Remark
reading | reading factor result result limit limit margin | margin
(MHz) (dBuV) | (dBuV) (dB) {(dBuV) | (dBuV) | (dBuV) | (dBuV) | (dB) (dB)
1 0.1500 39.39 16.34 965 49.04 2599 66.00 56.00 -16.96 -30.01 Pass
2 0.1560 4388 2540 9.65 5353 35.05 65.16 55.16 -11.63 -20.11 Pass
3 0.1900 40.44 20.94 9.64 50.08 30.58 64.04 54.04 -13.96 -23.48 Pass
4 0.2140 36.76 16.61 964 46.40 26.25 63.05 53.05 -16.65 -26.80 Pass
5 0.2380 3282 1219 964 42 46 21.83 6217 5217 -19.71 -30.34 Pass
6 0.2580 31.28 12.44 9.64 41.02 22.08 61.50 51.50 -2048 | -2942 Pass
7 0.5700 2873 18.06 9.64 38.37 2770 56.00 45.00 -17.63 -18.30 Pass
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 14 of 68
FCCID : NDPMF2351



2

i

CERPASS TECHNOLOGY CORP. Report No.: TEFB1203240
Power | AC 120V Pol/Phase .| LINE
Test Mode ;| 8DPSK CHO Temperature 1| 26 °C
Test Date 1| Mar. 20, 2013 Humidity 1| 60 %
80.0 dBuV
Limitl: -
Limit2:
70
1] \
50 {
40 i
30
20
10
0.0
0.150 05 (MHz) 5 Jo.ooo
No. | Frequency QpP AVG Correction Qp AVG QP AG QP AG Remark
reading | reading factor result | result limit limit margin | margin
(MHz) (dBuV) | (dBuV) (dB) (dBuV) | (dBuV) [ (dBuV) | (dBuV) [ (dB) (dB)
1 0.1540 30.68 9.96 972 40.40 19.68 65.78 578 | -25.38 | -36.10 Pass
2 0.1940 39.39 2231 972 451 32.03 63.86 53ge | -1475 | -2183 Pass
3 0.2700 2861 11.43 972 3833 21.15 61.12 5112 | -2279 | -29.97 Pass
4 0.5260 2417 10.82 972 3389 20.54 56.00 46.00 | -22.1 -25.46 Pass
5 20220 19.67 11.50 9.80 2947 21.30 56.00 46.00 | -26.53 [ -24.70 Pass
& 43820 20.38 1481 977 3015 2438 56.00 46.00 | -2585 | -21.82 Pass
7 29.2100 18.04 15.44 9.87 28.01 2541 60.00 5000 | -31.99 | -2459 Pass

Note: Level = Reading + Factor
Margin = Level — Limit

®
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 8DPSK CHO Temperature 26 °C
Test Date Mar. 20, 2013 Humidity 60 %
800 dBuV
Limit1: _—
Limit2:
70
50 | ke
40 -
2 J
§
30
20
10
0.0
0.150 05 {MHz) 5 30.000
No. | Frequency QP AVG Correction QP AG QP AVG QP MANG Remark
reading | reading factor result result limit limit margin | margin
(MHz) {dBuV) | (dBuV) (dB) (dBuV) | (dBuV) | (dBuV) | (dBuV) | (dB) (dB)
1 0.1860 34.86 14.25 9.64 44.50 23.89 64.21 5421 -19.71 -30.32 Pass
2 0.2060 38.01 2192 9.64 4765 31.56 63.37 53.37 -15.72 -21.81 Pass
3 0.2580 3025 1595 964 39.89 2559 651.50 5150 -2161 -25.91 Pass
4 04140 2740 15.05 9.64 37.04 24.69 5757 47 57 -20.53 -22.88 Pass
5 0.5140 2752 1362 964 3716 2326 56.00 46.00 -18.84 -22.74 Pass
6 1.4620 2226 15.92 9.69 31.95 2561 56.00 48.00 -2405 | -20.39 Pass
7 43780 19.26 11.26 9.71 28.97 20.97 56.00 46.00 -27.03 -2503 Pass
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
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5. Test of Radiated Emission
5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions
For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV IM) (dB p V/ M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MH2z) Meters (dB pu VI M)
30-230 10 30
230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

L]
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5.3 Typical Test Setup
For radiated emissions below 30MHz
RX Antenna
Metal Full Soldered Ground Plane
Spectrum Analyzer
/ Receiver iy
For radiated emissions above 30MHz
' RX Antenna
Ant.feed | T
point 1
_____ | EUT I i
T q——— 3orim 4|>l
80cm ' |
Metal Full Soldered Ground Plane
Spectrum Analyzer
/ Receiver o
Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to 1m.
Distance extrapaolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].
@
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5.4 Measurement equipment

Instrument/Ancillary Manufacturer Model No. Serial No. Calgag[aetlon Valid Date
RF Pre-selector Agilent N9039A | MY46520256 | 2013/01/21 |2014/01/20
Spectrum Analyzer Agilent E4446A | MY46180578 | 2013/01/21 (2014/01/20
Pre Amplifier Agilent 8449B 3008A02237 | 2013/02/21 {2014/02/20
Pre Amplifier Agilent 8447D 2944A10961 | 2013/02/21 [2014/02/20
Broadband Antenna| SCHWARZBECK
(30MHz ~ 1GHz) | MESS-ELEKTRONIK VULB9163 9163-270 | 2012/06/29 |2013/06/28
Horn Antenna SCHWARZBECK
(1GHz ~ 18GHz) | MESS-ELEKTRONIK BBHA9120D| 9120D-550 | 2012/06/15 [2013/06/14
Horn Antenna SCHWARZBECK
(18GHz ~ 40GHz)  MESS-ELEKTRONIK BBHA9170 9170-320 | 2012/06/21 |2013/06/20
COM-POWER
Loop Antenna CORPORATION AL-130 121014 2012/08/14 |2015/08/11
Test Site ATL TEO1 888001 2012/08/28 |2013/08/27
5.5 Test Result and Data (9kHz ~ 30MH2z)
The 9kHz-30MHz spurious emission is under limit 20dB more.
o
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5.6 Test Result and Data (30MHz ~ 1GHz)

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type GFSK (1 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 20, 2013
90.0 dBuV/m
Limitl: —
Margin:. —
a0—1
5 X
! 2 3 ? g
-10
30500 127.45 22440 32135 418.30 51525 61220  709.1% 806.10 1000.00 MHz
No. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) (<) (cm)
1 156.0000 49.60 -17.07 3253 43.50 -10.97 QP
2 276.5000 43.86 -11.30 32.56 46.00 -13.44 QP
3 456.0000 41.75 -7.78 33.97 46.00 -12.03 QP
4 600.0000 41.55 -5.04 36.51 46.00 -9.49 QP
5 720.0000 35.81 -3.22 32,59 46.00 -13.41 QP
6 900.0000 29.40 0.41 29.81 46.00 -16.19 Qr
®
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel :| 0 Humidity | 60 %
Modulation Type :| GFSK (1 Mbps) Atmospheric Pressure  : | 1020 hPa
Test Date .| Feb. 20, 2013
90.0 dBuV/m
Limitl: —
Margin:. —

-1ll—|—I 4

¥ i : g
-10
Jo.500 127.45 224 40 321.35 418.30 51525 612.20 70915 806.10 1000.00 MHz
No. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) (<) (cm)

1 126.5000 48.62 -16.83 31.79 43.50 -11.71 QP

2 242.0000 46.76 -12.19 3457 46.00 -11.43 QP

3 456.0000 42.65 -7.78 34.87 46.00 -11.13 QP

4 660.0000 4213 -4.00 38.13 46.00 -7.87 QP

5 800.0000 31.56 -1.55 30.01 46.00 -15.99 QP

6 910.0000 29.28 0.56 29.84 46.00 -16.16 QP

®
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5.7 Test Result and Data (1GHz ~ 25GHz)

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013

90.0 dBu¥/m

Limitl: —
LimitZ: —
]
a0
-10
1000.000355000 6100.00 8650.00 1120000 13750.00 1630000 18850.00 21400.00 26500 00MHz
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) () (cm)

1 2995.000 37.48 5.90 4338 74.00 -30.62 peak

2 4486.000 35.98 10.83 46.81 74.00 -27.19 peak

3 5963.000 34.18 1576 49.94 74.00 -24.06 peak

o
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBu¥/m
Limit1: —
LimitZ2: —
1
40
-10
1000.000 355000 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.004Hz
Ne. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuVv/m) | (dBuV/m) (dB) (+) {cm)
1 3016.000 38.19 5.95 44.14 74.00 -29.86 peak
2 4514.000 35.29 10.92 46.21 74.00 -27.79 peak
3 6047.000 33.96 16.03 49.99 74.00 -24.01 peak
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBuvY/m
Limitl: —
Limit?: —
%
10
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00MHz
Ne. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuV/m) (dB) () (cm)
1 2911.000 37.42 5.68 43.10 74.00 -30.90 peak
2 4556.000 35.75 11.02 46.77 74.00 -27.23 peak
3 6040.000 33.84 16.00 49.84 74.00 -24.16 peak
o
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity | 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure  :| 1020 hPa
Test Date Feb. 19, 2013
90.0 dBuY/m
Limit1: —
LimitZ: —
¥
A
40
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00MHz
No. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuv/m) | (dBuV/m) (dB) (<) (cm)
2918.000 37.25 5.70 42.95 74.00 -31.05 peak
2 4535.000 35.36 10.97 46.33 74.00 -27.67 peak
3 6257.000 34.02 16.66 50.68 74.00 -23.32 peak
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBu¥/m
Limit1: —
LimitZ: —_—
X
1
40
-10
1000.000 355000 6100.00 865000 1120000 13750.00 1630000 18850.00 21400.00 26500.00MHz
No. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) (=) (cm)
1 2869.000 37.09 5.57 42.66 74.00 -31.34 peak
2 4591.000 36.36 11.11 47 .47 74.00 -26.53 peak
3 5984.000 34.56 15.83 50.39 74.00 -23.61 peak
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type GFSK (1Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBuVim
Limitl: —
Limit2: —
3
!
40
-10
1000.000355000 6100.00 8650.00 11200.00 13750.00 16300.00 16850.00 21400.00 26500.004Hz

No. | Freguency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) (=) (cm)
1 2960.000 37.57 5.81 43.38 74.00 -30.62 peak
2 4584.000 36.39 11.09 47 .48 74.00 -26.52 peak
3 5984.000 34.32 15.83 50.15 74.00 -23.85 peak
@
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type 8 DPSK (3 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBu¥/m
Limnitl: —_—
LimitZ: —_—
2 X
%
40
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00MHz
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuv/m) | (dBuV/m) (dB) () (cm)
1 2841.000 37.79 5.49 43.28 74.00 -30.72 peak
2 4542.000 36.08 10.99 47 .07 74.00 -26.93 peak
3 6222.000 34.41 16.56 50.97 74.00 -23.03 peak
o
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 26 °C
Operation Channel 1 0 Humidity 60 %
Modulation Type 8 DPSK (3 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBu¥{m
Lirmnit1: —_—
LimitZ: —
]
40
-10
1000.000 355000 610000 &650.00 11200000 1375%0.00 1630000 1855000 21400.00 26500.004Hz
MNo. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) () (cm)
1 2939.000 37.46 5.75 43.21 74.00 -30.79 peak
2 4556.000 36.44 11.02 47.46 74.00 -26.54 peak
3 6089.000 33.96 16.15 50.11 74.00 -23.89 peak
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type 8 DPSK (3 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBu¥/m
Limitl: —
LimitZ: —
1 & 3
a0
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00MHz
MNo. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuV/m) (dB) () (cm)
1 3016.000 37.92 5.95 43.87 74.00 -30.13 peak
2 4598.000 36.05 11.14 47.19 74.00 -26.81 peak
3 6243.000 32.72 16.63 49.35 74.00 -24.65 peak
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Power ' AC 120V Pol/Phase . | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel  :| 39 Humidity .| 60 %
Modulation Type .| 8 DPSK (3 Mbps) Atmospheric Pressure  : | 1020 hPa
Test Date | Feb. 19, 2013
90.0 dBuY/m
Limit1: —
LimitZ: —_—
g
1 g
40
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 1630000 18850.00 21400.00 26500.0(MHz
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuv/m) | (dBuV/m) (dB) () (cm)
1 2890.000 37.01 5.63 42,64 74.00 -31.36 peak
2 4598.000 35.37 11.14 46.51 74.00 -27.49 peak
3 £998.000 33.14 15.88 49.02 74.00 -24.98 peak
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type 8 DPSK (3 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
900 dBuV/m
Limitl: —
LimitZ: —
A
40 2
-10
1000.0003550.00 6100.00 8650.00 1120000 13750.00 1630000 18850.00 21400.00 26500.0MHz
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
{MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) (=) (ecm)
1 2995.000 35.98 5.90 41.88 74.00 -32.12 peak
2 4563.000 35.19 11.05 46.24 74.00 -27.76 peak
3 6061.000 32.77 16.07 48.84 74.00 -25.16 peak
@
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type 8 DPSK (3 Mbps) Atmospheric Pressure 1020 hPa
Test Date Feb. 19, 2013
90.0 dBuV¥/m
Limitl: —
LimitZ: —
i %
1
10
-10
1000.0003550.00 6100.00 8650.00 11200.00 13750.00 1630000 18850.00 21400.00 26500.00MHz
No. | Frequency Reading | Correction Result Limit Margin Degree | Height Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) () (cm)
1 2967.000 36.67 5.82 42 .49 74.00 -31.51 peak
2 4570.000 35.88 11.06 46.94 74.00 -27.06 peak
3 6019.000 32.84 15.94 48.78 74.00 -25.22 peak
o
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6. 20dB Bandwidth Measurement Data

6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have

hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB

bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than125 mw.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.
c. The 20 dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

6.3 Test Setup Layout

EUT

Spectrum

Analvzer

6.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | Agilent E4445A  |MY45300744| 2012/12/19 2013/12/18
Test Site ATL TEO2 TEO2 N.C.R.
O
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6.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Feb. 20, 2013

Atmospheric pressure: 1020 hPa

Temperature: 24

Humidity: 60 %

Channel Frz\cjlllj_lezr;cy 20dB(iaHnZ(;Width
00 2402 833.0775
39 2441 843.1807
78 2480 855.9189

Modulation Standard: 8DPSK (3Mbps)

Test Date: Feb. 20, 2013

Atmospheric pressure: 1020 hPa

Temperature: 24

Humidity: 60 %

Channel Fff(%mezr;w 20dB(iaHan)iwidth
00 2402 1216.7000
39 2441 1212.6000
8 2480 1209.7000

Cerpass Technology Corp.
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Modulation Standard:
Channel: 00

i Agilent

GFSK (1Mbps)

E T

FregiChannsl

Ch Freg

Occupied Bandwidth

2402 GHz

Trig

Free

Zenter Freqg
240200000 GHz

Start Fredg
2 40050000 GHz
Ref 15 dBm #Atten 25 dB
#Peak Stop Freq
Log T A — 2 40350000 GHz
10 =
dB/ ~ CF Step
ofst B Mol | 300,000000 kHz
0.5 ===t Auto [ET
dB
Freq Offset
Center 2.402 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth OccBW % Pwr  sgo0 s || SldNElTTECK
833.0775 kHz xdB 200088
Transmit Freg Error -15.503 kHz
% dE Bandwidth 536.5901 kHz
Modulation Standard: GFSK (1Mbps)
Channel: 39
St Gl R_T Freg/Channel

Ch Freq

Dccupied Bandwidt

2.441 GHz

h

Trig

Free

Zenter Freg
2 44100000 GHz

Start Freq
243350000 GHz
Ref 15 dBm #Atten 25 dB
#Peak Stop Freq
Log o TN 2.44250000 GHz
dB/ e CF Step
Offst 7 fanat ,,Jf" Ltv %R 300.000000 kHz
0.5 T Srrwes | alto M
dB
Freq Offset
Center 2.441 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth OceBW % Par 9900 % | o SIONAITTACK
843.1807 kHz ©iB 2000 d8
Transmit Freg Error -17.455 kHz
% dB Bandwidth 944 365 kHz
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Modulation Standard: GFSK (1Mbps)
Channel: 78

- Agilent

R T

Ch Freq 2.458

Jccupied Bandwidth

Trig  Free

Freg/Channel

Center Freg
245000000 GHz

Start Freq
2. 47850000 GHz
Ref 15 dBm #Atten 25 dB
ipeak Stop Freq
09 ~ " 2 45150000 GHz
10 ir il s
;fr*;t < CF Step
£ 300.000000 kHz
05 bt - = S || . M
dB —
Freq Offset
Center 2.48 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kH= #WBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth Occw % Pwr  samy | SinATECK
855.9189 kHz xdB 200048
Transmit Freg Error -14 973 kHz
% dB Bandwidth 950 526 kHz
Modulation Standard: 8DPSK (3Mbps)
Channel: 00
_ Agilent R_T Freg/Channel
Ch Freg 2402 GHz Trig  Free Center Freq

Occupied Bandwidth

240200000 GHz

Start Freq
2.40050000 GHz

Ref 15 dBm #Atten 25 dB
’:P“k — Stop Freq
] ;9 I bk el M 2 40350000 GHz
dB/ _)f ‘x\(—
CF Step
e
Offst | oo e wons et 300 000000 KHz
0.5 Auto [ET
dB
Freg Offsat
Center 2.402 GHz Span 3 MHz | 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth OccBW % Pwr o0 | SONalTTEck
12167 MHz xdB 2000 dB .
Transmit Freg Error S17.197 kHz
¥ dB Bandwidth 1.329 MHz
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Modulation Standard: 8DPSK (3Mbps)

Channel: 39
e I R_T Freg/Channel
Ch Freq 2441 GHz Trig  Free Center Freq
Occupied Bandwidth 244100000 GHz
Start Freqg
2.43950000 GHz
Ref 13 dBm #Atten 25 dB
#Peak
L " Stop Freq
o9 T e M T i 244250000 GHz
1d[E|!I —}f “\\(—
CF Step
Offst | ol o AN S )| 300,000000 KHz
0.5 Auto Mar
dB
Freg Offset
Center 2.441 GHz Span 3 MHz = 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth Oce BW % Pwr 9900 % (| SIONAlTrack
1.2126 MHz #dB  -20.00 dB —
Transmit Freg Error -18.437 kHz
¥ dB Bandwidth 1.330 MHz
Modulation Standard: 8DPSK (3Mbps)
Channel: 78
e e R_T Freg/Channel
Ch Freq 2.48 GHz Trig  Free Certer Freq
Occupied Bandwidth 2.48000000 GHz
Start Freg
247850000 GHz
Ref 15 dBm #Atten 25 dB
fP“k Stop Freq
og e ) 2.48150000 GHz
l':” —>rfﬁ" ' h\(—
CF Step
Offst | o—oerp ot d M N o p-d || 300000000 kHz
0.5 Auto Man
dB
Freg Offset

Center 2.48 GHz

Span 3 MHz

0.00000000 Hz

#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401
Occupied Bandwidth OccBW % Pwr  99.00 % || S19Nal TFECK
1 209? MHZ »dB  -20.00 dB .
Transmit Freq Error -17.494 kHz
¥ dB Bandwidth 1.317 MHz
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7. Frequencies Separation

7.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

7.2 Test Procedures

o o T p

7.3 Test Setup Layout

The transmitter output was connected to the spectrum analyzer.
Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
By using the MaxHold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels.

TUT Spectrum
Analyzer
7.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | Agilent E4445A  |MY45300744) 2012/12/19 2013/12/18
Test Site ATL TEO2 TEO2 N.C.R.
o
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7.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Frequenc Channel Separation
Channel (l\(jIHz) y (MHZF))
00 2402 1.000
39 2441 1.000
78 2480 1.000

Modulation Standard: 8DPSK (3Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Frequenc Channel Separation
Channel (I\(jIHz) y (MHZF;
00 2402 1.000
39 2441 1.000
78 2480 1.000
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Modulation Standard: GFSK (1Mbps)

Channel: 00
it R_T Freg/Channel
Mkr3 2.4040000 GHz
Ref 10 dBm #Atten 25 dB 1.425 dBm
Peak - : Py Center Freq
2 40300000 GHz
Lo W I
0 Lo \\«\q AL ,J”[J/ 1‘“‘"‘\,
dB/ el ol My, LN Start Fredq
Offst 240150000 GHz
0.5
dB Stop Freq
240450000 GHz
CF Step
300.000000 kHz
Auto [WET
Center 2.403 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pis) Freq Offset
hd ardier Trace Twpe o Pois Amplitude 0.00000000 Hz
1 (1 Freg 2. 4020000 (Hz 0,279 dBm
2 (1 Freq 2 4030000 GHz -0.588 dBm :
3 €1 Freq 2.4040000 GHz 1.425 dBm Signal Track
On o
Modulation Standard: GFSK (1Mbps)
Channel: 39
o o R_T Freq/Channel
Mkr3 2.4420000 GHz
Ref 10 dBm #Atten 25 dB 0.193 dBm
Peak - & & 2 ﬁ?ErI]EItEIeDrDFéGHq
A, . z
Lu .-‘1|l' el =
e g = \“““\4 A . T -
-y ,J‘/ - /'vf/ M A ey Start Freq
Offst 2 43950000 GHz
0.5
dB Stop Freqg
2 44250000 GHz
CF Step
300.000000 kHz
Auto hdan
Center 2.441 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pis) Freq Offset
Markear Trace Type X Pz Amplitude 0.00000400 Hz
1 (1 Freg 24400000 Hz -0.52 dBm
2 (1 Freg 24440000 Hz 0063 dBm :
3 (1 Freq 2 4420000 GHz 0.193 dBm Signal Track
(] ()i
@
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Modulation Standard: GFSK (1Mbps)

Channel: 78
e RIS R_T FregiChannel
Mkr3 2.4800000 GHz
Ref 10 dBm #Atten 25 dB 0.12 dBm
Peak T : 3 Center Freg
£ ) 2 47300000 GHz
L o ”
0 AT Faalia™ fﬂ’" "'”Rm
ar T ol KT Y, Start Freq
Offst 247750000 GHz
0.5
dB Stop Freq
248050000 GHz
CF Step
300.000000 kHz
Auto Man
Center 2.479 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
hdadcar Trace Type X Axis Amplitude 0.00000000 Hz
1 o1 Freq 24780000 GHz -0.267 dBm
z <N Freq 2.4780000 GHz 0021 dBm :
3 L] Frag 2.4800000 GHz 0.12 dBm Signal Track:
n Off
Modulation Standard: 8DPSK (3Mbps)
Channel: 00
ok glled R T Freq/Channel
Mkr3 2.4040000 GHz
Ref 10 dBm #Atten 25 dB 0.292 dBm
Peak 1 - 3 Cer'ltel’ Freq
Lo o & #o 240300000 GHz
109 Mr\,ﬂfﬁmh ] e LUAISU NP '\NJ'LWH_
dB/ Start Freg
Offst 240150000 GHz
0.5
dB Stop Freg
240450000 GHz
CF Step
300.000000 kHz
Auto Ilary
Center 2.403 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freqg Offset
hdarcer Trace Type X Pois Amplitude 0.00000000° Hz
1 1 Freq 24020000 GHz -2528 dBm
z <N Freg 2400000 GHz -1.56 dBm :
2 (1 Freq 2.4040000 GHz 0202 dBm Signal Track
]y of
®
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Modulation Standard: 8DPSK (3Mbps)

Channel: 39
v I R_T Freqg/Channel
Mkr3 2.4420000 GHz
Ref 10 dBm #Atten 25 dB 0.963 dBm
Peak : : ; 2 42100000 o
a3 £ . r
dB/ Start Freq
Offst 2.43950000 GHz
0.5
dB Stop Freq
244250000 GHz
CF Step
300.000000 kHz
Auto Man
Center 2.441 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freg Offset
bl aroer Trace Tvpe H, Pz Amplitude 0.00000000° Hz
1 i1 Freq 2.44900000 Hz -2.635 dBm
z o1 Freq 24410000 GHz 0244 dBm :
= o1 Freq 24420000 GHz {0062 dBm Signal Track
On Off
Modulation Standard: 8DPSK (3Mbps)
Channel: 78
2 el R_T IFrquChanneI
Mkr3 24800000 GHz
Ref 10 dBm #Atten 25 dB -1.207 dBm
Peak " < = Center Freg
. o o) 2 47800000 sHz
Lo
1u9 MMM e M\r“v\ - WMW
dB/ Start Freq
Offst 247750000 GHz
0.5
d8 Stop Freq
248050000 EHz
CF Step
300.000000 kHz
Auto Man
Center 2.479 GHz Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pis) Freg Offset
Maer Trace Type X, Pois Amplitude 0.000004a00 Hz
1 (1) Frag 24720000 GHz 3234 dBm
2 (1) Freq 2.4790000 FHz -1.231 dBm :
3 1) Freq 24800000 Hz 1207 dBm Signal Track
On off
@
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8. Dwell Time on each channel

8.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

8.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.

2. Adjust the center frequency to measure frequency, then set zero span mode.
2. Set RBW of spectrum analyzer to 1 MHz and VBW to 1 MHz.

4. Measure the time duration of one transmission on the measured frequency.

8.3 Test Setup Layout

EUT

Spectrum

Analyzer

8.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | Agilent E4445A  |MY45300744) 2012/12/19 2013/12/18
Test Site ATL TEO2 TEO2 N.C.R.
o
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 47 of 68
FCCID : NDPMF2351




i,

o7 CERPASS TECHNOLOGY CORP.

Report No.: TEFB1203240

8.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Rate Frequency Dwell Time
(MHz) (ms)
DH1 2402 160.05
DH3 2402 279.83
DH5 2402 317.76

Modulation Standard: 8DPSK (3Mbps)

Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Frequency Dwell Time
Rate
(MHz) (ms)
3DH1 2402 160.05
3DH3 2402 279.83
3DH5 2402 317.76

Cerpass Technology Corp.
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Modulation Standard: GFSK (1Mbps)

Rate: DH1
ot e R_T Freg/Channel
Mkrl & 500 ps
Ref 10 dBm #Aftten 20 dB 0.106 dB
Paak Center Freq
240200000 GHz
Lng 1| | ] | ] ] |
10
dB! Start Freg
240200000 GHz
Stop Freg
2.40200000 GHz
CF Step
1.00000000 MHz
1R 1 ) Auta tan
w1 s2imt | hib Lo b S | Ll Lo ol
$3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
on Oiff
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MH:z Sweep 10 ms (401 pts)
Modulation Standard: GFSK (1Mbps)
Rate: DH3
o (LS R_T Freg/Channel
Mkrl & 175 ms
Ref 10 dBm #Atten 20 dB 3266 dB
Peak Center Freg
2 40200000 GHz
Log ]
10
dB/ Start Freg
2 40200000 GHz
Stop Freg
2. 40200000 GHz
CF Step
1.00000000 kHz
b Auto lan
- 4
W12 Wk g M b
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
O ot
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 10 ms {401 pts)
o
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Modulation Standard: GFSK (1Mbps)

Rate: DH5
s I A Freq/Channel
Mkr1 & 2.975 ms
Ref 10 dBm #Atten 20 dB -2.234 dB
Poak Center Freg
240200000 GHz
Log ]
10
dB/ Start Freq
2 40200000 GHz
Stop Freg
2. 40200000 GHz
CF Step
1.00000000 MHz
1R Auto Ian
wis2| VT W e Sl
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
On i
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pts)
Modulation Standard: 8DPSK (3Mbps)
Rate: 3DH1
e Gl R T Freg/Channel
Mkrl & 500 ps
Ref 10 dBm #Atten 20 dB 0,328 dB
Peak Center Freg
240200000 GHz
Log i T i Y ™ Y ™ T
10
dB/ Start Freq
240200000 GHz
Stop Freg
240200000 GHz
CF Step
1.00000000 hiHz
ik Auto Ivian
wi s2hfd | Wl L bt b® | R0 i

S3 FS Freq Offset
0.00000000 Hz

AA
Signal Track
Cn O
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pts)
®
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Modulation Standard: 8DPSK (3Mbps)

Rate: 3DH3
i el R_T Freg/Channel
Mkr1 & 175 ms
Ref 10 dBm #Atten 20 dB 0.877 dB
Paak Center Fredg
240200000 GHz
Lug R s e bt A e gy I e e R A I Tt
10
dB/ Start Freqg
240200000 GHz
Stop Freg
240200000 GHz
CF Step
1.00000000 kHz
N Auto [ETY
w1 sz el QU] i H
S3 FS Freq Offset
AA 000000000 Hz
Signal Track
Cin o
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pts)
Modulation Standard: 8DPSK (3Mbps)
Rate: 3DH5
sk gl R T Freg/Channel
Mkr1 & 2975 ms
Ref 10 dBm #Atten 20 dB 3.315 dB
Paak Zenter Freq
240200000 GHz
Lug e e e e o = i R e ddeta PN RPN I ey
10
dB! Start Freg
2 40200000 GHz
Stop Freg
240200000 GHz
i_F Step
1.00000000 kMHz
A 1 Aute Ifan
W1 S2 W gty
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
O off
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pts)
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9. Number of Hopping Channels

9.1 Test Limit

Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.

9.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. 2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. 3. Set the MaxHold function, and then keep the EUT in hopping mode. Record all the

signals from each channel until each one has been record.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date

Spectrum Analyzer | Agilent E4445A

MY45300744| 2012/12/19 2013/12/18

Test Site ATL TEO2

TEO2 N.C.R. -

9.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Number of hopping channels: 79

Channels

Modulation Standard: 8DPSK (3Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Number of hopping channels: 79

Channels
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Modulation Standard: GFSK (1Mbps)

i Agilent R T

FregiChannel
Ref 10 dB #Atten 25 dB
P:ak m en Center Freq
242075000 GHz
Lng WWWFWWW%MWWM?
10
dB/ Start Freg
Offst 240000000 GHz
0.5
d8 Stop Frag
244150000 GHz
CF Step
4.15000000 MHz
Auto Man
M1 s2
$3 EC Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Start 2.4 GHz Stop 2.442 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (101 pts)
Ref 10 dB #Atten 25 dB
P;k i en Zenter Freq
2 AR260000 GHz
Lﬂg Bl R A WWWTMWW(—\
10
dB/ \ Start Freqg
Offst || 2.44150000 GHz
0.5 !
d8 \ Stop Freq
2.48350000 GHz
ZF Step
420000000 MHz
Auto har
M1 S2
$3 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On off
Start 2.442 GHz Stop 2.483 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pis)
o
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Modulation Standard: 8DPSK (3Mbps)

- Agilent E T

Freg/Channel
Ref 10 dB #Atten 25 dB
P:ak o en Zenter Freg
2 42075000 GHz
Log At Ll e e A st et I i il VA Bl i e
10
dB! / Start Freq
Offst 240000000 GHz
0.5
d8 Stop Freqg
244150000 GHz
_F Step
415000000 MHz
Auto hdan
M1 S2
S3 EC Freq Offset
AA 0.00000000 Hz
Signal Track
Cn off
Start 2.4 GHz Stop 2.442 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (101 pts)
2 A R_T IFrquChanneI
Ref 10 dBm #Atten 25 dB
Peak Center Freq

246250000 GHz
Lug I i B it el A i A L 0 i Al T e e e i el S

10
dB/ \ Start Freg
Offst I 244150000 GHz
05 !
dB \ Stop Freg
2.48350000 5Hz
CF Step
420000000 MHz
Auto Man
M1 52
$3 EC Freq Offset
AA 0.00000000 Hz
Signal Track
Jn Off
Start 2.442 GHz Stop 2.483 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (101 pts)
@
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10. Maximum Peak Output Power

10.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

10.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

10.3 Test Setup Layout

EUT

Spectrum

Analyzer

10.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | Agilent E4445A  |MY45300744) 2012/12/19 2013/12/18
Test Site ATL TEO2 TEO2 N.C.R.

o
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10.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Channel Fr?'\cjltlj_lezr)lcy Peak P?&/\éerg)()utput Peak P(or:/]vvevr) Output
00 2402 3.838 2.420
39 2441 3.541 2.260
78 2480 3.212 2.095

Modulation Standard: ri/4-DQPSK (2Mbps)

Temperature: 24
Humidity: 60 %

Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (MW)
00 2402 3.814 2.407
39 2441 3.533 2.256
78 2480 3.183 2.081

Modulation Standard: 8DPSK (3Mbps)
Test Date: Feb. 20, 2013
Atmospheric pressure: 1020 hPa

Temperature: 24
Humidity: 60 %

Channel Frequency Peak Power Output Peak Power Output
00 2402 4.406 2.758
39 2441 4.181 2619
8 2480 3.900 2.455
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Modulation Standard: GFSK (1Mbps)

Channel: 00
> gl R_T Freq/Channel
Mkr1 2.4018750 GHz
Ref 15.7 dBm #Atten 25 dB 3.838 dBm
Peak Center Freqg
2. 40200000 GHz
Log 1
10 et 4 — ]
dB/ L I S Start Freq
Offst 239950000 GHz
0.7
dg Stop Freg
240450000 GHz
i_F Step
o00.000000 kHz
Auto Man
M1 52
S3 FC Freq Offset
AA 000000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)
Modulation Standard: GFSK (1Mbps)
Channel: 39
o A R T Freg/Channel
Mkr1 2.4408750 GHz
Ref 15.7 dBm #Atten 25 dB 3.541 dBm
Peak Center Freg
2 44100000 GHz
Log 1
10 [ 2 —_—
dB/ | TT— Start Freq
Offst 2 43850000 GHz
0.7
dB Stop Freg
2 44350000 GHz
CF Step
£00.000000 kHz
Auto [ET
M1 S2
s3 FC Freq Offset
AA 0.00000000 Hz
Signal Track
CIn off
Center 2.441 GHz Span 3 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms {401 pts)
o
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Modulation Standard: GFSK (1Mbps)

Channel: 78
o e R T Freq/Channel
Mkr1 2.4797625 GHz
Ref 15.7 dBm #Atten 25 dB 3.212 dBm
Peak Center Freg
2.48000000 GHz
Log 1
10 1 & I—
dB/ | T Start Freg
Offst 247750000 GHz
0.7
dB Stop Freg
248250000 GHz
CF Step
500.000000 kHz
Auto har
M1 S2
S3 FC Freq Offset
AA 0.000a0000 Hz
Signal Track
n [0}
Center 2.48 GHz Span 5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 3 ms {401 pis)
Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 00
= ol R T Freq/Channel
Mkr1 24017750 GHz
Ref 15.7 dBm #Atten 25 dB 3.814 dBm
Peak Center Freg
2. 40200000 GHz
Log 1
10 T & E——
B/ |1 T Start Freq
Offist 2.39950000 GHz
0.7
dB Stop Freg
2 40450000 GHz
CF Step
£00.000000 kHz
Auto [ETH
M1 S2
53 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On off
Center 2.402 GHz Span 3 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (101 pis)
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Modulation Standard: r/4-DQPSK (2Mbps)

Channel: 39
o e R_T Freq/Channel
Mkr1 2.4408375 GHz
Ref 15.7 dBm #Atten 25 dB 3.533 dBm
Peak Center Freg
2 44100000 GHz
Log 1
10 T 4] E——
Bt | _—1 | e S Start Freq
Offst 2 43850000 GHz
0.7
dB Stop Freg
2 44350000 GHz
CF Step
S00.000000 kHz
Auto Mar
M1 S2
53 FC Freq Offset
AA 000000000 Hz
Signal Track
n ioff
Center 2.441 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MH=z Sweep 5 ms {401 pts)
Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 78
o e R_T Freq/Channel
Mkr1 2.4800625 GHz
Ref 15.7 dBm #Atten 25 dB 3.183 dBm
Peak Center Freg
248000000 GHz
Log 1
10 1 ¢ ]
dB/ | It Start Freq
Offst 2 47750000 GHz
0.7
dB Stop Freg
2 48260000 GHz
i_F Step
500.000000 kHz
Auto [WETL
M1 S2
S3 FC Freq Offset
AA 000000000 Hz
Signal Track
CIn off
Center 2.48 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MH=z Sweep 5 ms {401 pts)
Cerpass Technology Corp. Issued Date : Apr. 18, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 59 of 68

FCCID

: NDPMF2351



e
o
o5#" CERPASS TECHNOLOGY CORP. Report No.: TEFB1203240

Modulation Standard: 8DPSK (3Mbps)

Channel: 00
o e R_T Freq/Channel
Mkr1 2.4019750 GHz
Ref 15.7 dBm #Atten 25 dB 4.406 dBm
Peak Center Freg
4 240200000 GHz
Log I
10 [ —
B | T — Start Freq
Offst 2 39950000 GHz
0.7
dB Stop Freg
240450000 GHz
CF Step
S00.000000 kHz
Auto Mar
M1 S2
$3 FC Freq Offset
AA 0.00000000 Hz
Signal Track
CIn off
Center 2.402 GHz Span 5 MHz
#Res BW 3 MH:z #VBW 3 MHz Sweep 5 ms (101 pts)
Modulation Standard: 8DPSK (3Mbps)
Channel: 39
Eaglent R_T Freq/Channsl
Mkr1 2.4409250 GHz
Ref 15.7 dBm #Atten 25 dB 4.181 dBm
Peak Center Freq
244100000 GHz
Log "
10 I e e e s
g/ | I S Start Freg
Offst 243850000 GHz
0.7
dB Stop Freqg
2 44380000 GHz
i_F Step
500000000 kHz
Auto [T
M1 S2
$3 EC Freq Offset
AA 000000000 Hz
Signal Track
On Dff
Center 2.441 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (101 pts)
o
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Modulation Standard: 8DPSK (3Mbps)

Channel: 78
ot Gl R_T Freq/Channel
Mkr1 2.4799375 GHz
Ref 15.7 dBm #Atten 25 dB 3.9 dBm
Peak Center Freq
2 48000000 GHz
Log .
10 N N —
dB/ | I S Start Freg
Offst 247750000 GHz
0.7
dB Stop Freg
2 45250000 GHz
CF Step
500.000000 kHz
Auto [WET
M1 52
S3 FC Freqg Offset
AA 000000000 Hz
Signal Track
Cin Off
Center 2.48 GHz Span 5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (101 pts)
@
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11. Band Edges Measurement

11.1 Test Limit

Below —20dB of the highest emission level of operating band (in 100kHz Resolution

Bandwidth).

11.2 Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

11.3 Test Setup Layout

EUT

Spectrum

Analyzer

11.4 List of Measuring Equipment Used

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | Agilent E4445A  |MY45300744) 2012/12/19 2013/12/18
Test Site ATL TEO2 TEO2 N.C.R.
o
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Report No.: TEFB1203240

11.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Feb. 20, 2013

Temperature: 24

Atmospheric pressure: 1020 hPa Humidity: 60 %
Channel Frequenc maximum value in frequency | maximum value is
quency (MHz) (dBm)
00 2402 2400.00 -52.54
78 2480 5483.50 -54.34

Modulation Standard: 8DPSK (3Mbps)
Test Date: Feb. 20, 2013

Temperature: 24

Atmospheric pressure: 1020 hPa Humidity: 60 %
Channel Frequenc maximum value in frequency | maximum value is
quency (MH2) (dBm)
00 2402 2400.00 -48.45
78 2480 2483.50 -53.59
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Modulation Standard: GFSK (1Mbps)

Channel: 00
A Cle R T Freq/Channsl
Mkr2 2.40000 GHz
Ref 15.5 dBm #Atten 25 dB 22.54 dBm
Peak - Center Freg
Log /_)AQ\ 240000000 GHz
10
4B/ ¥ . Start Freg
Offst / N 2.39600000 5Hz
0.5 J e,
dB i} m’!ﬂ H"h Stop Freq
DI i "V, | 240400000 GHz
-16.4
dBm CF Step
B00 000000 kHz
Auto Mar
Center 2.4 GHz Span 8 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pis) Freq Offset
Mater Trace Type X A= Amplitude DDDDDDDDD HZ
1 (1 Frag 7 40198 GHz 2.501 dBm
2 13 Frag 240000 GHz 5254 dBm _
Signal Track
On off
Modulation Standard: GFSK (1Mbps)
Channel: 78
ot Al R_T Freq/Channsal
Mkr2 2.48350 GHz
Ref 15.5 dBm #Atten 25 dB 54.34 dBm
Peak - _enter Freg
Log ‘(_‘Z\ 248350000 GHz
10 /
dB/ Start Freg
Offst h 2 47950000 GHz
05 '
dB Y Stop Freq
ni ) 248750000 GHz
A7 e T Y M
dBm CF Step
a00.000000 kHz
Auto Man
Center 2.483 GHz Span 8 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pis) Freq Offset
Mardcer Trace Type X Bz Amplitude DDDDDDDDD HZ
1 11 Frag 2 42000 &Hz 7853 dBm
z 11 Frag 248350 &Hz 54,34 dBm _
Signal Track
O off
o
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
gllailend R_T Freg/Channel
Mkr2 2.40000 GHz
Ref 15.5 dBm #Atten 25 dB 48.45 dBm
Peak 8 Center Freq
Log w_&q__ 2. 40000000 GHz
i / N
dB/ ; ] Start Freg
Offst i 1 2 39R00000 GHz
05 / b
dB T M, Stap Freq
DI i v 2.40400000 GHz
-18.7
dBm CF Step
00 000000 kHz
Auto Marn
Center 2.4 GHz Span 8 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
ol adeer Trace Type Pz Amplitude 0.00000000° Hz
1 H) Freq 2.40200 GHz 1.294 dBm
z ) Freq 2.40000 GHz 45 45 dBm _
Signal Track
On Off
Modulation Standard: 8DPSK (3Mbps)
Channel: 78
st A R_T Freq/Channel
Mkr? 2.48350 GHz
Ref 15.5 dBm #Atten 25 dB 53.59 dBm
Peak Center Freq
Log ﬂﬂ\j}_ 245350000 SHz
10 \\
dB/ '. Start Freg
Offst i 2 47950000 GHz
0.5 N
o
dB M Stop Freg
DI AR P S 248750000 GHz
193 * Pt
dBm CF Step
800000000 kHz
Auto Mar
Center 2.483 GHz Span 8 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms {401 pts) Freq Offset
Maker Trace Type X, Asis Amplitude 0.00000000 Hz
1 13 Freq 248014 GHz 0656 dBm
2 4] Fraqg 2 48350 GHz -53.50 dBm .
Signal Track
On off
o
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11.6 Restrict band emission Measurement Data
Test Date :  Feb. 19, 2013
Temperature . 26
Humidity : 60%
Atmospheric Pressure @ 1020 hPa
Modulation Standard . GFSK (1Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Frequency Ant-Pol Meter Corrected Result Remark Iz:jnga%/ﬁ:? Margin Table :;n:]
(MHz) H/IV Reading Factor (dBuV/m) (dB) (Deg.) (n%
Peak | Ave.
2376.99 H 40.33 3.79 44,12 Peak 74 54 | -29.88
H Ave 74 | 54
2377.65 V 44.94 3.79 48.73 Peak 74 54 -25.27
--- \% --- --- Ave 74 54 --- -—-
Channel 78 Fundamental Frequency: 2480 MHz
2484.04 H 43.52 451 48.03 Peak 74 54 -25.97 ---
H Ave 74 | 54
2483.80 V 45.15 4.51 49.66 Peak 74 54 -24.34
\Y Ave 74 | 54
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for
Average detection at frequency above 1GHz
o
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Test Date : Feb. 19, 2013
Temperature . 26
Humidity : 60 %
Atmospheric Pressure . 1020 hPa
Modulation Standard . 8DPSK (3Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Frequency Ant-Pol Meter Corrected Result Remark Iz:jnga%/ﬁ:? Margin Table :;n:]
(MHz) H/IV Reading Factor (dBuV/m) (dB) (Deg.) (n%
Peak | Ave.
2388.54 H 41.40 3.87 45.27 Peak 74 54 -28.73 -
H Ave 74 | 54
2384.36 V 43.14 3.84 46.98 Peak 74 54 -27.02
v Ave 74 | 54
Channel 78 Fundamental Frequency: 2480 MHz
2483.82 H 44.56 451 49.07 Peak 74 54 -24.93 ---
H Ave 74 | 54
2483.98 V 45.82 4.51 50.33 Peak 74 54 -23.67
\Y Ave 74 | 54
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for
Average detection at frequency above 1GHz
o
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12. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

12.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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